

CONTRACTOR : TOPLINE INFRA-PROJECTS Pvt. Ltd.

CLIENT :

GRADATION OF COARSE AGGREGATE INDIVIDUAL AND COMBINED (IS : 2386 Part 1)

Sample No. :

Date of Sample : 06-05-2017

Source of Materials :

Sample by :

Location : M.G. P.S Road

Date of Test : 06-05-2017

Type of Material : SDBC

weight of sample (gm) - 17349 gm

IS Sieve Size (mm)	Weight Retained (gm)	Cumulative Weight Retained (gm)	% Retained	% Passing	Specified Limits
13.2	00	00	00	100	100
9.5	624	624	3.6	96.40	90-100
4.75	10592	11216	64.65	35.35	31-51
2.36	1257	12473	71.9	28.10	24-39
1.18	1544	14017	80.8	19.20	15-30
300mic	1331	15348	88.47	11.53	9-19
75mic	1287	16635	95.89	4.11	3-8
Pan					

Note -

Result of Test

Satisfactory / Unsatisfactory

For-Topline Infra-Projects Pvt. Ltd.



Authorised Signatory

  
Contractor Representative

Client Representative

TEST REPORT OF BITUMEN CONTENT

NAME OF WORK :- Long Term output Based Road Assets and Maintenance work under Road Division Khagasia Package No-28

NAME OF AGENCY :- Topline Infra Projects Pvt. Limited, Mirocha Bori, Katihar - 854105

AGREEMENT NO. :- 01 - MBD of 2013-14

NAME OF ROAD :- M.G.P.S Road

SL.NO.	Nature of work & Date of test.	Location	Wt of Mix in Gm. (A)	Wt of dry Mix in Gm. (B)	Wt of Bitumen in Mix in Gm (A-B)	Perecentage of Bitumen	Remarks
1.	S.D.B.C	1 <sup>st</sup>	577.08	547.65	29.43	5.09%	
2.	S.D.B.C	1 <sup>st</sup>	536.28	509.47	26.81	4.99%	

For Topline Infra-Projects Pvt. Ltd.



Authorised Signatory

Client

  
Contractor Representative



CONTRACTOR : TOPLINE INFRA-PROJECTS Pvt. Ltd.

CLIENT :

GRADATION OF COARSE AGGREGATE INDIVIDUAL AND COMBINED (IS : 2386 Part 1)

Sample No. :

Date of Sample : 08-05-2017

Source of Materials :

Sample by :

Location : Gogari Link Road

Date of Test : 08-05-2017

Type of Material : SDBC

weight of sample (gm) - 12881 gm

IS Sieve Size (mm)	Weight Retained (gm)	Cumulative Weight Retained (gm)	% Retained	% Passing	Specified Limits
13.2	00	00	00	100	100
9.5	758	758	5.89	94.11	90-100
4.75	7546	8304	64.47	35.53	31-51
2.36	909	9213	71.53	28.47	24-39
1.18	1313	10526	81.72	18.28	15-30
300mic	797	11323	87.91	12.09	9-19
75mic	886	12209	94.79	5.21	3-8
Pan					

Note -

Result of Test

Satisfactory / Unsatisfactory

For-Topline Infra-Projects Pvt. Ltd.



Authorised Signatory

Client Representative



Contractor Representative

## TEST REPORT OF BITUMEN CONTENT

NAME OF WORK :- Long Term output Based Road Assets and maintenance work under Road Division Khagaria, Paschim Medinipur

NAME OF AGENCY :- Topline Infra-Projects Pvt. Ltd., Mirchhaibari Kuthar - 854105

AGREEMENT NO. :- OI-MBD of 2013-14

NAME OF ROAD :- Gogoi Link Road

SL.NO.	Nature of work & Date of test.	Location	Wt of Mix in Gm. (A)	Wt of dry Mix in Gm. (B)	Wt of Bitumen in Mix in Gm (A-B)	Percentage of Bitumen	Remarks
1.	S.D.B.C	1 <sup>st</sup>	539.17	512.22	26.95	4.99%	
2.	S.D.B.C	1 <sup>st</sup>	511.23	485.16	26.07	5.09%	

Contractor Representative 

Authorised Signatory

Client



CONTRACTOR : TOPLINE INFRA-PROJECTS Pvt. Ltd.

CLIENT :

GRADATION OF COARSE AGGREGATE INDIVIDUAL AND COMBINED (IS : 2386 Part 1)

Sample No. :

Date of Sample : 11-05-2017

Source of Materials :

Sample by :

Location : Chautham Link Road

Date of Test : 11-05-2017

Type of Material : SDBC

weight of sample (gm) - 15750 gm

IS Sieve Size (mm)	Weight Retained (gm)	Cumulative Weight Retained (gm)	% Retained	% Passing	Specified Limits
13.2	00	00	00	100	100
9.5	590	590	3.75	96.25	90-100
4.75	9675	10265	65.18	34.82	31-51
2.36	1057	11322	71.89	28.11	24-39
1.18	1541	12863	81.67	18.33	15-30
300mic	1137	14000	88.89	11.11	9-19
75mic	960	14960	94.99	5.01	3-8
Pan					

Note -

Result of Test

Satisfactory / Unsatisfactory

For: Topline Infra-Projects Pvt. Ltd.



Authorised Signatory

Client Representative

  
Contractor Representative

## TEST REPORT OF BITUMEN CONTENT

Assets and Maintenance work under Road Division Khagaria Package No. 28

NAME OF WORK :- Long Term output Based Road


OPRMC/ Khagaria for 2013-14

NAME OF AGENCY :- Topline Infra Projects Pvt. Limited, Mirochaibari Kathhar - 854105


AGREEMENT NO. :- 01-MBD of 2013-14

NAME OF ROAD :- Chautham Link Road

SL.NO.	Nature of work & Date of test.	Location	Wt of Mix in Gm. (A)	Wt of dry Mix in Gm. (B)	Wt of Bitumen in Mix in Gm (A-B)	Percentage of Bitumen	Remarks
1.	S.D.B.C	1 <sup>st</sup>	541.93	514.65	27.08	4.99%	
2.	S.D.B.C	1 <sup>st</sup>	539.82	512.83	26.99	4.99%	

  
Contractor Representative

For-Topline Infra-Projects Pvt. Ltd.

  
Authorised Signatory

Client